seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

(=]

pectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.49 dBm) ™M1[1] 16.50 dBm)
825.16990 MHz 624.30950 MHZ,
20 1 20 L
R nds 'y 26.00 dB R % nde_ 26.00 dB
- A et IS aendid- TN RTY 1.214000000 MHz 04 il BV el ket M 1.208400000 MHz,
Qfactor |\ 679.7 / Q factor 682.2)
o4 0d ]
e !
10 d -10 di ¥
204 20d 1
| e
— 20 o =
-40 di
50 df 50 d
&nd 60 d
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 825.1699 MHz 15.49 dBm nd@ down 1.214 MH2 M1 824.3895 MHz 16.50 dBm nd@ down 1.2084 MHZ
T 1 824.0958 MHz -10.45 dbm nd8 26.00 dB TL L £524.1014 MHz -9.43 dBm n 26.00 dB
T2 1 825.3098 MHz -10.08 dém Q factor 679.7 T2 1 B825.3098 MHz -9.37 dBm Q factor 682.2
L I ) - L I ) L

Date: 13.FEB.2020 09:20.51

Cate: 13, FEB.2020 09.20.39

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L I

Date: 13.FEB 2020 09.30:08

ectrum 3 pectrum 2
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.65 dBm) ™M1[1] 15.99 dBm)
836.95070 MHz 836.26780 MHz
20 L 20 Rane
. N ndg 26.00 dB x ndB 26.00 dB
e o e 1.239200000 MHz| 04 FA Vs s - e = 1.225200000 MHz
Qfactor 675.4) Qfactor 682.6
J [\
od / od ;
T 2 T
-10 df J \\ -10 d ]"
20d + y 20 di #
\ I e
oL N e f
| -0 B . - — 0
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.9587 MHz 15.65 dBm nd@ down 1.2392 MH2 M1 B836.2678 MHz 15.99 dBm nd@ down 1.2252 MHZ
TL 1 835.879 MHz -9.63 dBm nd8 26.00 dB TL L B35.6986 MHz -9.67 dBm n 26.00 dB
T2 1 837.1182 MHz -10.70 d8m Q factor 675.4 T2 1 B837.1238 MHz -9.77 dBm Q factor 682.6

J

L U ]

DCate: 13, FEB.2020 08.26.56

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

o
v
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,60 o & RBW 30 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att 30 dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.53 dBm| mili] 14.69 dBm|
848.76710 MHz 847.99230 MHz
e nds 'y 26.00 dB & ndB 26.00 dB
w0 D A e CAC “\\ 1216800000 MHz 104 ey A A Bl Ny 1.219600000 MHZ
Q factor 697.6 Q factor 695.3
o 0 d :
I r \
: 7 1z
BUE! 04 7 :
20 d 20 di ! i
pAnP AT i e T o/ =
£l = . . ~
-40d -40 d
-50 d -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 848.7671 MHz 15.53 dBm ndB down 1.2188 MHz ML B847.9923 MHz 14.69 dBm ndB down L2196 MHz
TL 1 847.6846 MHz -10.52 dém ndé 26.00 dB TL 1 B47.6958 MHz -11.02 dém ndé 26.00 d8
T2 1 848.9014 MHz -10.25 dém Q factor 697.6 T2 1 B45.9154 MHz -11.52 dém Q factor 595.3
L I ) - L I ) L

Date: 13.FEB.2020 09:32.45

Cate: 13, FEB.2020 09.32.33

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26-6 of 51




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26

pectrum t“? pectrum l"%‘
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100

(@ 15k Max [035k Max

17.54 dbm)| MI[1] 17.19 dBm
826.19530 MHz 826.77670 MHZ,
= . 26.00 dB @ o~ ndB x 26.00 dB
N Ly e R e N
g \ 3.021000000 MHz 104 B \ 3.021000000 MHZ|
] Q factor 273.5) i Q factor \ 273.7
I kY
o4 0d —
10 d 10 di d 4
Y T
\
20 d - . 20 d
P SN A E—— T § q
-40 de
50 df 50 d
60 d -60 di
CF 08255 MHz 1001 pts Span 6.0 MHz 5.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 826.1953 MHz 17.54 dBm nd@ down 3.021 MHz M1 B26.7767 MHz 17.19 dBm nd@ down 2,021 MHZ
T1 1 823.9835 MHz -8.77 dBm nd8 26.00 B T1 L £23.9955 MHz -8.69 dBm nd8 26,00 d8
T2 1 827.0045 MHz -8.69 dBm Q factor 273.5 T2 1 827.0165 MHz -8.80 dBm Q factor 273.7
— — — —

(S I 4 - L JL 4 ‘
pectrum t“? pectrum l"%‘
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT

SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™11 17.78 dbm)| MI[1] 17.55 dBm
7690 MHZ| M 83733320 MHZ,
20 20 r
N S 26.00 dB| | . m‘l?’ﬁ_‘ ~ 26.00 dB|
104 3.015000000 MHz| 10 4 W 3.039000000 MHZ|
I Q factor 277.1 7 Q factor 275.5
o d 0 di )\
7
¥ ¥
_tod - 10 d T
/ \
/ \
204 =
J \ T R
e S 7 1
40 d -40 de
50 df 50 d

-6 df -60 di

CF B836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHz 1001 pts Span 6.0 MHz

Marker Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 835.5769 MHz 17.78 dBm nd@ down 3.015 MHz M1 B837.3332 MHz 17.55 dBm nd@ down 2,039 MHZ
T1 1 934.9535 MHz -7.90 dBm nd8 26.00 dB T1 L £34,9655 MHz -6.48 dBm nd8 26,00 d8
T2 1 837.9745 MHz -8.18 dBm Q factor 277.1 T2 1 B3B.0045 MHz -8.17 dBm Q factor 275.5

L L J L L J
pectrum t“? pectrum l"%‘
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT

SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.78 dBm)| MI[1] 15.96 dBm
847.90160 MHz 847.23030 MHZ,
20 20
¥ ndB 26.00 dB 26.00 dB
04 SR Y 3.033000000 MHZ, 104 2.991000000 MHZ|
I Q factor 279.4) 7 Q factor 283.3
od 0 d
T
-10 df ¥ -10 d J
I A /
Ny R L_D,-.
- 30
40 d -40 de

50 df 50 d

-6 df -60 di

CF 847.5 MHz 1001 pts Span 6.0 MHz 7.5 MHz 1001 pts Span 6.0 MHz

Marker Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 847.9016 MHz 15.78 dBm nd@ down 3.033 MHz M1 1 B847.2303 MHz 15.96 dBm nd@ down 2,991 MHZ
T1 1 945.9895 MHz -9.81 dBm nd8 26.00 dB T1 L £46.0255 MHz -9.43 dBm nd8 26,00 d8
T2 1 949.0225 MHz -10.10 d8m Q factor 279.6 T2 1 849.0165 MHz -10.11 d8m Q factor 283.3
" =  id
L I 4 - [S JL 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum = pectrum -
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 52 dBm)| ™M1[1] ¥4+ dBm)
825.51100 MHz 824.90200 MHz
= i ndB - 26.00 dB @ i 26.00 dB
04 AN B 4.925000000 MHZz 104 [ e a i da O \, ,Bw\p\v/\,'\n—f\/‘”\l 5.015000000 MHZ|
Q factor \ 167.6 i Q factor \ 164.4
od 0 d
y
10 df -- -10 o
20 d 20 d “
L
30 z Tt e e
A, pdafin ] RVt S f i
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 826.5 MHz 1001 pts Span 10.0 MHz 6.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 825.511 MHz 15.52 dam ndB_down 4.925 MHz ML £24.302 MHz 14.44 dBm ndB_down £.01E MRz
TL 1 824.052 MHz -10.31 dbm nd8 26.00 dB TL L £24.012 MHz -11,93 dam n 26.00 dB
T2 1 828.978 MHz -10.09 d8m Q factor 167.6 T2 1 B29.027 MHz -11.65 d8m Q factor 164.4
— —
L I ) - L I ) L

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.49 dBm) ™M1[1] 15.15 dBm)
836.81000 MHz 836.85000 MHz
20 . 20 +
| ¥_ nds 26.00 dB Y, nde 26.00 dB
04 b s M S B e 4.895000000 MHz 104 e S N B e 5.005000000 MHe|
T Q factor 170.9 7 Q factor i 167.2]
od 4 od \
] he o
-0 d —~ V‘ 104 f
204 / | -
J [ - v B e ATV
AY (AN AT v i
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz 6.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 836.81 MHz 16.49 dBm nd@ down 4.895 MHz M1 B36.B5 MH2 15.15 dBm nd@ down 5.005 MHZ
TL 1 834.062 MHz -9.43 dBm nd 26.00 dB TL L £34.022 MHz -10.81 dbm n 26.00 dB
T2 1 838.958 MHz -9.82 dBm Q factor 170.9 T2 1 B39.027 MHz -11.01 d8m Q factor 167.2

L I

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum s pectrum 7
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att a0ds BWT 10 s @ VBW 300 kHz  Mode Auta FFT e att SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] +3 dBm mili] 14.19 dBm|
844.69200 MHz 845.07100 MHz
e Y ndB 26.00 dB & k ndB 26.00 dB
104 A A N R 4.895000000 MHz 104 Poindrmpingn L pedo, PR s e, 4.875000000 MHz|
f Q fa 172.6 7 Q factor | 173.9
od od |
4
-0 d A -10 di J‘\
/ \
20 d —F t
A - e Ay, e R P A
a0 s .
-40 -40 df
50 df -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 844.652 MHz 15.43 dBm ndB down 4.655 MHz ML B45.071 MHz 14.19 dBm ndB down 4.675 MHz
TL 1 844.052 MHz -10.89 dam nds 26.00 dB TL L 844,032 MHz -11.80 dam nds 26.00 d&
T2 1 846.948 MHz -10.33 dBm  factor 172.6 T2 1 B45.508 MHz -11.43 dam  factor 173.3
L i ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A26-8 of 51



ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

o &

pe
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 17.36 aBm 17.51 abm
M 829.9400 MHz 831.7170 MHz
20 20
D TN P T P 26.00 dB A~ 26.00 dB
04 Tt I v 01 i 9.750000000 MHZ, 104 AT 9.830000000 MHZ|
;‘ Q factor \ 85.1] 7 4.6
\
od od :
,d,- 1]
-10d ] 10 d -
i 20d 1
A N
o 7 30
40 d 40 d
50 df 50 d
-6 df -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 829,34 MHz 17.36 dam nd8 down 9.75 MHz ML B31.717 MHz 17.51 dam nd8 down 9,83 WHZ
T 1 824.105 MHz -6.52 dBm nd8 26.00 dB TL L £24.045 MHz -6.00 dBm n 26,00 d8
T2 1 833.855 MHz -8.31 dam qQ factor 85.1 T2 1 B33.875 MHz -7.87 dam qQ factor 84.6
L I ) - L I ) L

Date: 13.FEB.2020 06:43.30

Cate: 13, FEB.2020 08.43:18

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.24 dBm) ™M1[1] 16.04 dBm)
\ 838.9580 MHz 1 [ 0 MHZ,
1 I
= I __ndBY, . 26.00 dB @ X | ndB 26.00 dB
0u S SRS Tendindll T e 9.830000000 MHz 04 v st Bediedl: °3 - 9.830000000 MHZ]
] Q factor 85.9) { Q factor 84.8
o4 0d I
Tl b 4
-10 di - L3 10 d ¥
204 — - L \\ 20 A f ~
i A \ A | o i T
30 v . -0 =
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 838,958 MHz 16.24 dBm nd8 down 9.83 MHz ML L B32.453 MHZ 16.84 dam nd8 down 9,83 WHZ
T 1 831665 MHz -9.18 dBm nd8 26.00 dB TL L 831565 MHz -6.63 dBm n 26,00 d8
T2 1 841.495 MHz -10.12 dém Q factor 85.3 T2 1 B41.395 MHz -9.00 dBm Q factor 84.8

L I ]

Date: 13.FEB.2020 08:45.48

L U ]

Date: 13, FEB.2020 08.49.34

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

o
v
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 300 kHz
o att 30dB SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.85 dBm| mili] 16.96 dBm|
846.9770 MHz M 8439010 MHz
2 N N O NN 26.00 dB & N ndB 26.00 dB
w0 i T = b e Y 9.870000000 MHz| wd o T e 9.650000000 MHz
Q factor \ 85.9 Q factor ‘\ a7.4
0 f il 0 d L
T ‘f\'; i
BUE! ¥ : -10d ¥
N ] \ \
20 dem = 2 = e T = N
n LV
a0 -30 .
e
-40d -40 d
50 df -50 di
60 d -60 db
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.977 MHz 16.85 dBm ndB down 9.67 MHz ML 543,301 MHz 16.95 dBm ndB down 9,65 MHZ
TL 1 839.045 MHz -8.66 dBm nds 26.00 dB TL L 30,185 MHz -8.75 dBm nds 26.00 d&
T2 1 846.915 MHz -8.99 dBm Q factor B5.0 T2 1 B45.535 MHz -9.24 dBm Q factor 87.4
L I ) - L I ) L

Date: 13.FEB.2020 08:5224

Cate: 13, FEB.2020 08.52.12

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26-9 of 51




seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

pectrum &3 pectrum &3
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.97 dBm) ™M1[1] 15.25 dBm)
. 829.5520 MHz 825.4160 MHz
20 + 20
N AT ndB 26.00 dB ndB 26.00 dB
0u el Al st e A, 14.326000000 MHZ| 104 A APt | e BB e 14.565000000 MHe|
7 Q factor 57.9 Q factor \ 56.7
od od
o i 1
| T4 1z
-tod - Z10d + 5
f ! |
20 d - 20 d - -
~ A - 7 r
4 L, [ by ) , - v ——
ELES | . ELT -
40 df 40 de
50 d 50 d
&nd 60 d
CF B31.5 MHz 1001 pts Span 90.0 MHz CF 831.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 829.552 MHz 15.97 dBm nd@ down 14.326 MH2 M1 B25.416 MH2 15.25 dBm nd@ down 14,565 MHZ
TL 1 824.247 MHz -10.24 dBm nd8 26.00 dB TL L 24,247 MHz -11.23 dbm n 26.00 dB
T2 1 838.573 MHz -11.51 d8m Q factor 57.9 T2 1 B3B.B13 MHz -11.15 dém Q factor 56.7
L I ) - L I ) L
Date: 13.FEB.2020 06:58.38 Date: 13 FEB.2020 08.58.27

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW  1MHz  Mede Auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.13 dbm)| MI[1] 1651 dBm
. 831.4050 MHz 840.6060 MHz
20 4 20 M1
X nds 26.00 dB ndB ¥ 26.00 dB
0u M s [ g Ve e 14.386000000 MHZ| o T | e - SV P 14.565000000 MHz
[ Q factor I 57.8 Q factor 57.7
! | \
o4 0d
}’ 1 iz
104 : L0 d 3 ¥
20 d /! - 20d H \\
- f A e AT Wt
by A W L -
2l : — =
-40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 831.405 MHz 16.13 dBm nd@ down 14.386 MH2 M1 1 B40.606 MH2 16.51 dBm nd@ down 14,565 MHZ
T 1 828.187 MHz -10.43 dbm nd8 26.00 dB TL L £20.217 MHz -8.95 dBm n 26,00 d8
T2 1 843.573 MHz -10.47 dBm Q factor 57.8 T2 1 B43.783 MHz -8.98 dBm Q factor 57.7

L U J L JU J

Date: 13.FEB 2020 09:0451 Date: 13, FEB.2020 08.04:39

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

o
v
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 25.3 ps @ VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 253 ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.06 dBm| mili] 15.04 dBm|
, 841.7700 MHz 8426090 MHz
20 N T ndg 26.00 dB| 2 ‘}‘ ndg 26.00 dB|
104 i ki (A sl et it L W e W PN 14.416000000 MHz wd A o VAN e B i, 14.326000000 MHZ
f Q factor \‘ 58.4) ! Q factor | 508.8
o ] \ o f |
/ ! ] ‘
-10 di L
/ \ \
20d — N {
o/ vay s Wy
-30
v \ A
40 df -40d s
N S
Ty L
50 df 50 df
60 df -60 de
CF B841.5 MHz 1001 pts Span 30.0 MHz CF 841.5 MHz 1001 pts an 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 B41.77 MHz 16.08 dBm ndB down 14.416 MHz ML 542,609 MHz 15.04 dBm ndB down 14.326 MHz
TL 1 834.307 MHz -10.17 dam nds 26.00 dB TL L £34.307 MHz -10.42 dam nds 26.00 d8&
T2 1 846.723 MHz -10.38 dBm Q factor 5B.4 T2 1 B45.633 MHz -10.35 dBm Q factor 58.8
L I ) - L I ) L
Date: 13.FEB.2020 09:07.29 Date: 13 FEB.2020 09.07:17

TEL : 886-3-327-3456 Page Number 1 A26-10 of 51
FAX . 886-3-328-4978




ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

pectrum - pectrum 2
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.12 dBm) ™M1[1] 15.05 dBm)
824.80350 MHz 826.96910 MHz
= ndB 26.00 dB @ - ndB }1 26.00 dB
10d s wrrah B 1.211200000 MHz 104 i e nainidiiny B - . A 3.027000000 MHZ|
Q factor \ 681.0] { Q factor 273.0
ad od !
} ] Y H
-10 -10 d
7 | i
/ | [
20 d 1 20 d f v
] | ] .
-30 7 Y —
¥, Py —— N 7 RV .
oy
50 d -50 di
-60 d 60 d
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 824.8035 MHz 15.12 dBm nd@ down 1.2112 MH2 M1 826.3691 MHz 15.05 dBm nd@ down 2,027 MHZ
TL 1 824.0986 MHz -10.95 dbm ndd 26.00 dB TL L £23.9955 MHz -10.78 dBm n 26.00 dB
T2 1 825.3098 MHz -10.64 dBm Q factor 681.0 T2 1 827.0225 MHz -10.93 dBm Q factor 273.0
L I ) - L )i ) L

Date: 13.FEB.2020 09:41.38

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ectrum - pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.45 dBm) ™M1[1] 15.91 dBm)
836.81890 MHz 837.15930 MHZ,
20 i 20 Ty
ndgy! 26.00 dB nli 26.00 dB
g LWL U G e -1 A ppy 1.222400000 MHz 104 I e i I 3.003000000 MHZ|
i Qfactor | 684.6 ] Qfactor \ 278.9
\
o4 - 0d
7 7
¥ 2
10 df / 10 d k‘-
204 ,'/ 20d \
\
/ ) '
a0 . 30 =
J e AN A TSN
por = e g . v
| s0.caru s 40 d
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 836.8189 MHz 14.45 dBm nd@ down 1.2224 MH2 M1 1 B837.1593 MHz 15.31 dBm nd@ down 2,003 MHZ
T 1 935.8874 MHz -11.45 dbm nd8 26.00 dB TL L £34,9715 MHz -10.45 dBm n 26,00 d8
T2 1 837.1098 MHz -11.61 d8m Q factor 684.6 T2 1 B837.9745 MHz -11.03 d8m Q factor 278.8
L U J wa L JU J L]

Date: 13.FEB 2020 09.46.18

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

= ect
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att a0de SWT 1045 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.98 dBm| mili] 13.99 dBm|
848.10980 MHz 847.09840 MHz
e W1 26.00 dB & (_J‘ ndB 26.00 dB
w0 b - P 1.219600000 MHz 104 SR a N 8.021000000 MHz
f N\ 695.4 [ Q factor 280.4
0 di 0
/ Y
4 14 2 4
-0 7 ¥ -10
20 d ’,/ | 20 di
\ I~
a0 -0
-~ - P g
I A SN N -
40-dBe e a0d
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 848.1096 MHz 12.98 dém ndB down 1.2186 MHz ML B547.0984 MHz 13.99 dBm ndB down 3.021 MHz
TL 1 847.693 MHz -12.79 dém ndé 26.00 dB TL 1 B45.9955 MHz -11.78 dém nd8 26.00 d8
T2 1 848.9126 MHz -13.07 dém Q factor 695.4 T2 1 549.0165 MHz -12.25 dém Q factor 280.4
L I ) - L I )

Date: 13.FEB.2020 09.47.34

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26

s pectrum &
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.08 dBm) ™M1[1] 56 dBm
826.11000 MHz 828.0210 MHz
20 20
¥ ndB 26.00 dB X _ ndB 26.00 dB
» . A A . B, ¥ 4.935000000 MHz . R N A W T e 0.890000000 MHZ|
o 7 Q factor 167.4 n 7 Q factor T 83.7
od | 0 d L \
7
4 EL
-10 d - - -10 d
/ |
20d ‘.’ 20d
/ / N
a0 ‘ _—
SN PN e A Ny
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 826.11 MHz 14.08 dam nd@ down 4.935 MHz ML E28.021 MHz 15.56 dBm ndB_down 9,89 MHZ
TL 1 824.042 MHz -11,93 dam nd8 26.00 dB T1 L £24.005 MHz -10.35 dbm nd8 26.00 dB
T2 1 828.978 MHz -11.66 d8m Q factor 167.4 T2 1 B33.895 MHz -10.80 dém Q factor 83.7
(S I 4 - L JL 4 ‘
ectrum s pectrum &
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.00 dBm)| ™M1[1] 14.77 dBm)
5100 MH?Z| 894.7220 MHz
= b ndB 26.00 dB @ ndB 26.00 dB
At 5 e e aa 7
w0 y A . AR * SGEUODMN M {2 0d PRI e 9.870000000 MHz|
] q factor Y 168.3 Q factor \ 84.6
| \ /
od | 0 d :
/ | o/
-10 df T;.’ -10 d i
{ /
20 df I.‘ 20 df i
- R P o
AR ! AT =
-40 ds -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 835,561 MHz 13.90 dsm nd@ down 4.965 MHz ML 34,722 MHz 14.77 dBm ndB_down 9,57 MHZ
TL 1 834.022 MHz -12.23 dbm nd8 26.00 dB T1 L B31.565 MHz -11.36 dbm nd8 26.00 dB
T2 1 838.988 MHz -11.90 d8m Q factor 168.3 T2 1 B41.455 MHz -10.93 dBm Q factor 84.6
L I 4 - [S JL 4 -
ectrum s pectrum &
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.00 dBm)| ™M1[1] 13.94 dBm)
844.65200 MHz 844.6790 MHz
= It 26.00 dB @ 26.00 dB
04 N . 4.895000000 MHz 104 T ) Py — 0.930000000 MHz
7 i = 172.6 q factor \ 85.1
/ \
o di + 0di |
/ ; il
-10 df 7 -10 rf
20 d if 20 d /
; AT
. Ny Do A
8 A VAN 30l .
e
40 df -0 di -
\
50 d -50 di
-60 d 60 d
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 844,552 MHz 12.00 dam nd@ down 4.895 MHz ML 44,579 MHz 13.34 dBm ndB_down 9,93 MHZ
TL 1 844.052 MHz -13.94 dam nd8 26.00 dB T1 L £39.005 MHz -12.24 dBm nd8 26.00 dB
T2 1 8948.948 MHz -13.83 dém Q factor 172.6 T2 1 B4B.935 MHz -12.27 dém Q factor 85.1
L JL J L JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26

Lowest Channel / 15MHz / 64QAM

pectrum i
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 13.78 dBm)
" 832.6090 MHz
= I ndB 26.00 dB|
w0 an Lo | N AAB i fy 14.595000000 MHz
- v Q factor | 57.0)
0 dBm: t
-10 dBm: % ‘.‘-_
|
20 dgm 1 ]
/ \
30 dBm ] ! A
A 0 7 7 A T
LS NP LoV Ay A A \w,‘ﬁ
-40 dBm
-50 dBm
-60 dBm
CF B31.5 MHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 832,508 MHz 13.78 dam nd@ down 14,505 MHz
TL 1 824.087 MHz -11.97 dam nd8 26.00 dB
T2 1 838.693 MHz -12.65 dam Q factor 57.0
L L A

Middle Channel / 15MHz / 64QAM

ectrum i
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 3.71 dBm)|
830.5660 MHz
20 d8
T ndB 26.00 dB|
104 Ve oo, o |, B8 i yn 14.476000000 MHz
- 7 Q factor | 57.4
o dém. t
| \
-10 d8m o L
/ |
20 dBm f Y
i
| SR
-30 dém ~ i =
FauY Sy N ARV ST
ol M .
-40 dBm
50 dgm
-6 dBm
CF B36.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 830.566 MHz 13.71 dam nd@ down 14.476 MHz
T1 1 829.217 MHz -12.76 dm nd8 26.00 dB
T2 1 843.693 MHz -12.79 dém Q factor 57.4
L L J -

Highest Channel / 15MHz / 64QAM

L‘E‘
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
[@1Pk Max
mili] 12.39 dBm|
" 8365250 MHz
2 1 ndB 26.00 dB
x Byt 14.326000000 MHz
. L . ao B,
wod 7 " 4 factf ™ 58.4)
0 dém I \g
-10 dBm i \,
¥ £
20 dam 1 !
-30 dBm—f—o=s = - —
s S T
-40 dBm —
-50 dam =
-60 dBm
CF B41.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | ¥-value | _Function | tion Result |
M. 1 12.39 dBm ndB down 14.326 MHz
T1 1 834.427 MHz -14.38 dam nd8 26.00 dB
T2 1 848.753 MHz -13.21 dém  factor 56.4
L L J L]

TEL : 886-3-327-3456 Page Number 1 A26-13 of 51
FAX . 886-3-328-4978



seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |[16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM

Lowest CH 1.09 1.09 2.70 2.72 4.48 4.49 9.03 8.93 | 13.49 | 13.37 - -

Middle CH 1.09 1.09 271 2.72 4.49 4.46 9.07 8.97 | 13.46 | 13.37 - -

Highest CH 1.09 1.09 2.73 2.73 4.47 4.51 9.03 9.01 | 13.40 | 13.43 - -

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.08 - 2.70 - 4.50 - 9.01 - 13.49 - - -
Middle CH 1.09 - 2.72 - 4.47 - 9.01 - 13.43 - - -
Highest CH 1.09 - 2.72 - 4.47 - 8.99 - 13.37 - - -
TEL : 886-3-327-3456 Page Number : A26-14 of 51

FAX . 886-3-328-4978




ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.12 dBm| 16.15 aBm)
- s 824.65240 MHz - 624.50250 MHZ,
- 7 OccBw 1090909091 MHz| 1.085314685 MHz|
B P T OO el
10 di H 10 d
o4 d 0d
/ \ Y
10 - 10 di \
204 1 T 20 X
\ . ! N
G R— 20 dam R o Y s
Y, J ] Y J N \
-40 di
50 df 50 d
&nd 60 d
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.6524 MHz 16.12 dam ML L 24,5875 MHz 16.15 dam
T 1 824.15175 MHz 8.29 dBm Oce Bw 1.090305051 MHz TL L 824.16014 MHz 8.51 dBm Oce Bw 1.085314685 MHz
T2 1 825.24266 MHz 10.08 dam T2 1 825.24545 MHz 9.27 dam

L I ]

Date: 13.FEB 2020 09:20:18

L U ]

Date: 13, FEB.2020 08.20:28

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

rum =

pe
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.25 dBm| ™M1[1] 15.51 aBm)
0 v 836.61190 MHz - 836.16150 MHZ,
rerr e 7 .occhu 1.085314685 MHz| & Occ B 1.093706294 MHz|
A pre e e S A W Al M
104 “'m\ 10d 7 W A
od od B
\
/ \
/
-1 d it 10 di \
20d :I 20d AN
R I S R -y A R Wy VS
(=arah s == -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.6110 MHz 16.25 dam ML 836.1615 MHz 15.51 dam
T 1 835.95734 MHz .67 dBm Oce Bw 1.085314685 MHz TL L 835.95734 MHz 9.63 dBm Oce Bw 1.093706294 MHz
T2 1 837.04266 MHz 11.20 dam T2 1 837.05108 MHz 8.67 dam

L I ]

Date: 13.FEB 2020 09:26:32

L U ]

Date: 13, FEB.2020 08.26.44

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

rum = pectrum =
Ref Level 30.00 dem  Offset 10,80 db & RBW 30 kHz RefLevel 20.00 dém  Offset 10.80 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.48 dBm| ™Il 15.80 dBm)|
20 848.76710 MHz - 848.44550 Mz
R 1.093706294 MHz, _ Oce B 1.088111888 MH|
Pt . et N P S T
10 d 10 i
o 0 d
/ \ / \
BUE / v -10 di 7 L
/ \ /
= —— - - i
R e IUU ISV ON LV \nun." R
30 ELE
-40d -40 d
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 848.7671 MHz 15,48 dBm ML B45.4455 MHz 15.80 dBm
TL 1 847.75455 MHz 9.16 dém Oce Bw 1.093706294 MHz TL 1 B47.75734 MHz 8.37 dém Oce Bw 1.088111B88 MHz
T2 1 948.94825 MHz .43 dbm T2 1 846.84545 MHz 7.86 dém

L ) ]

Date: 13.FEB.2020 09:32.10

L I ]

Cate: 13, FEB.2020 09.3222

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

3 pectrum 2
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.37 dBm 17.63 dBm)|
0 826.15990 MHz - 826.44710 MHz
PR 2.703296703 MHz P N 2.715284715 MHz
Lt . AR Gk
10d 104d 3
4 {
e / 0 \
\ JJ \
10 df -10 o -
20 d - 20 d
f/' S\ N\
e 0t = -
]
-40 de
50 d -50 di
-60 d 60 d
CF 825.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 826.1503 MHz 17.37 dBm ML 526.4471 MHz 17.63 dBm
TL 1 824.15135 MHz 11.22 dBm Oce Bw 2.703296703 MHz TL L 824.15135 MHz 10.57 dBm Oce Bw 2.7152B4715 MHz
T2 1 92695465 MHz 11.38 d8m T2 1 826.86663 MHz 12.14 dBm
L ) - L )i ) L
ectrum = =
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.44 dBm 17.95 dBm)|
0 837.08740 MHz - 836.47000 MHz
T 2.709290709 MHz - y 2.715284715 MHz
10 d 4 10 di ¥
\ \
od | y od / :
/ Ly ," \
-1 d o 10 di -
7 \ i N
/ \ / ~
20d L \ 20 dBm- L
/ | L ]
e — = -30
40 d -40 de
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 837.0874 MHz 17.44 dBm ML 36,47 MHz 17.95 dBm
TL 1 835.14535 MHz 11.23 dBm Oce Bw 2.709250709 MHz TL L 835.13936 MHz 12.37 dBm Oce Bw 2.7152B4715 MHz
T2 1 937.85465 MHz 11.27 dBm T2 1 837.85468 MHz 11.09 d8m
L U J wa L JU J L]
ectrum s pect
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt BWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.80 dBm| mili] 16.41 dBm|
20 M1 84780570 MHz - 848.29720 MHz
- X~ OgC Bya, 2.733266733 MHz o 2.727272727 MHZ|
N i S P N[
T3 v
10 di 10 d
! ! IA
0 f‘ 0 Al
_tod / _10d / \
7 \\
J ~
2R = E—— =~
-30
-40d -40 d
50 df -50 di
60 df -60 de
CF B47.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML T 847.8057 MHz 17.30 dBm ML B45.2072 MHz 16.41 dBm
TL 1 846.12138 MHz 9.38 dam Occ 8w 2.733266733 MHz TL L 846.13936 MHz 9.70 dém Occ 8w 2727272727 MHz
T2 1 948.95465 MHz 10.45 dBm T2 1 846.86663 MHz 9.43 dBm
— —

L I

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB. FC

C RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 23 dBm)| 15.90 dBm)
- ) 824.55200 MHz - ) 624.90200 MHZ,
Occ B } 4.475524476 MHz ¥ 4.485514486 MHZ
. T e I A e e s T A meietae? Rt
10d 3 104
| \ /
od 0 d
/ A
10 d -10 di - L
[ \
20 d f 20d f" i
. . Wy N
R v v .
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 824,552 MHz 15.23 dam ML 24,982 MHz 15.30 dam
T 1 824.26224 MHz 10.09 dBm Oce Bw 4.475524476 MHz TL L 824.27223 MHz 9.62 dBm Oce Bw 4.485514486 MHz
T2 1 828.73776 MHz 9.99 dam T2 1 828.75774 MHz 9.50 dam
L ) - L )i ) L

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum

Ref Level 30.00 dém
lo Att 30 dB

Offset 10,80 dB & RBW 100 kHz

pectrum 2

Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz

SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.78 dBm) ™M1[1] 15.49 dBm)
- 835.79100 MHz - . 09100 MHz
T ¥ Occ Bre 4.485514486 MHz W Occ B 4.455544456 MHz
s TV AL o A il s ' P A A N
10d . = : 104 i
04 | 04 |
i ! T 1
/ \ o | 4
-10 d - -10
/ / \
20 d 20 d pi -
JRESNG PoNy n 9N PRy »
=1 a0 . d Y -
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 835.791 NMHz 15.78 dam ML 35,001 MHz 15.49 dam
T 1 834.25225 MHz 11.70 dBm Oce Bw 4,485514456 MHz TL L 834.27223 MHz 10.60 dBm Oce Bw 4.455544456 MHz
T2 1 838.73776 MHz 10.95 dam T2 1 838.72777 MHz 9.21 dam
L U J wa L JU J L]

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ectrum = ect
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att a0de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.02 dBm| mili] 14.90 dBm|
20 846.00000 MHz - ” 847.17900 MHz
B Oce B 4.465534466 MHz o &-o\ cBw 4.505494505 MHz
Fdos Pl L v, X N T P AT L :
104 ’;t et g 104 ol ek WP WYLV Ay i
o ? o ] t
/ 4
BUE! 1
\
s / _ \
N s (it o R BVt R T o
o vl oy
-40d -40 d
50 df -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 846.0 MHz 15.02 dém ML 547.179 MHz 14.90 dBm
T1 1 844.26224 MHz 9.04 dBm oce Bw 4. 465534466 MHZ T1 1 B44.24226 MHZ 10.01 dBm oce Bw 4.505494505 MHZ
T2 1 848.72777 MHz 9.69 dbm T2 1 846.74775 MHz 9.14 dBm
—

L )

[ I ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26-17 of 51




seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

pectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.56 dBm) 17.49 dBm)
- 828.5800 MHz - 8263030 MHz
1 Bre 9.030960031 MHz £.931068931 MHZ
ER Pl Sk
10d 104 ¥
{
ad f od /
/ L /
-10d T
1 \
/ \ \
204 ' T
. N
R R R B A
40 df 40 de
50 df 50 d
60 d -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 828,58 MHz 16.56 dam ML £26.303 MHz 17.49 dBm
T 1 824.5045 MHz 11.97 dBm Oce Bw 9.030965031 MHz TL L £24,5245 MHz 10.59 dBm Oce Bw £.931068931 MHz
T2 1 833.53585 MHz 10.81 dam T2 1 833.4555 MHz 9.57 dam
L I ) L I ) -
Date: 13.FEB.2020 08:4254 Date: 13 FEB.2020 08.43.05

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.10 dBm) ™M1[1] 17.94 dBm)
- 94.3020 MHZ - M 560 MHz
e o_:;:@:;;\/d T2 9.070920071 MHz £.971028971 MHZ
T — ~ ~
10d . 104 .
/ | )i
od 0d 1
! \ ! 1
~1od f ‘l -0 d !
\
204 / \ 20d = —
VAN - -
PP \n, AVA® A L~
50 e z A Y y == P
40 df 40 df
50 d S0 d
&nd 60 d
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.302 MHz 17.10 dam ML L B4D.456 MHz 17.34 dam
T 1 832.0045 MHz 10.44 dBm Oce Bw 9.070925071 MHz TL L £32.0045 MHz 9.62 dBm Oce Bw £.971028971 MHz
T2 1 841.0754 MHz 11.58 dam T2 1 840.9755 MHz 11.08 dam
L U J L JU J
Date’ 13.FEB 2020 084811 Date: 13 FEB 2020 084823

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

o
v
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 300 kHz
o att 30dB SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.27 dBm| mili] 17.57 dBm|
20 842.2620 MHz - v B41.2630 MHz
Occ By 0.030960031 MHz A Occ B ) 9.010989011 MHz
— L A e AR T
10 d - 10 d - -
! 9 I \
0 di t 0
T 1
I | / \
BUE * -10 di T
| \ / \
20 df = ~ = r
ECr e — e 1 ~ =
- EAVAVEY \ ~ L
)
—y
40 df 40 d
50 df 50 di
-60 df -60 di
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 842.262 MHz 17.27 dém ML B41.263 MHz 17.57 dém
TL 1 839.4446 MHz 11.62 dém Oce Bw 9.030965031 MHz TL 1 8304645 MHz 11.01 dBm oce Bw 9.010989011 MHZ
T2 1 848.4755 MHz 10.88 dBm T2 1 B45.4755 MHz 10.57 dBm
L I ) - L I ) L
Date: 13.FEB.2020 06:51.48 Date: 13 FEB.2020 08:5200
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

(=]

pectrum

(=]

L )

Date: 13.FEB.2020 08:58.05

pectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.94 dBm) ™M1[1] 15.63 dBm)
- 827.7240 MHz - - 834.4370 MHz
| Occ Bre . 13.486515487 MHz _ cc Bre 13.966633367 MHz
o T L A L B A 04 U A P A A | A
i \
od [ L 0 d [ !
7 \ ! |
10 d + - -10 di -
] \ / \
204 . o \
. b A O e Y
30 A
40 df -40 di
50 df 50 d
60 d -60 di
CF B31.5 MHz 1001 pts Span 40,0 MHz CF 831.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 827.724 NMHz 14,94 dBm ML 34,437 MHZ 15.63 dam
T 1 824.7857 MHz 10.60 dBm Oce Bw 13.486513487 MHz TL L £24.8167 MHz 10.13 dBm Oce Bw 13.366633367 MHz
T2 1 838.2732 MHz 10.64 dam T2 1 838.1833 MHz 10.40 dam

L I

Cate: 13, FEB.2020 08.58:16

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum

(=]

Ref Level 30.00 dém

Offset 10,80 d& & RBW 300 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 10.80 dB & RBW 300 kHz

L I

Date: 13.FEB 2020 09:0418

o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.90 dBm) ™M1[1] 15.77 dBm)
+.2220 MHZ|
= B c B 13.456549457 MHz @ % Occ Bre 13.3666:
I —t A S e, | e AT Sy
104 ,' al i 104 o Y i i
o4 0d T
10 d - -10 di -
f i |
204 - 20d \\
g e AL
sy gt s o e e
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,222 MHz 14,90 dBm ML L 34,452 MHZ 15.77 dam
T 1 829.7857 MHz 10.05 dBm Oce Bw 13.456543457 MHz TL L £29.8167 MHz 9.99 dBm Oce Bw 13.366633367 MHz
T2 1 843.2433 MHz 10.37 dam T2 1 843.1833 MHz 9.89 dam

L U

Date: 13, FEB.2020 08.04:28

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

L )

Date: 13.FEB.2020 09.06.53

o
v
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 300 kHz
o att 30dB SWT 253 ps @ VBW  1MHz  Mode Auto FFT e att 30dE SWT  253ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.98 dBm| mili]
20 842.0990 MHz -
-~ Oce B . 13.306603397 MHz Y  OccBw 18.426573427 MHz
L e BT B A ot ram 12
04 " - 04 AR Y Sy ‘
ad L s od !
/ \ |
-10 di L -10 df T
] |
\ | |
20 d - - 20 d T
P N reme T, v
Pvoerd Tt el . )
a0 A 0
=
\ \
-40d -40 d ey
s
50 df -50 di
60 d -60 db
CF B41.5 MHz 1001 pts Span 30.0 MHz CF 841.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 842.089 MHz 16.38 dBm ML 542,549 MHz 15.39 dBm
TL 1 834.7867 MHz 11.36 dBm Oce Bw 13.396603397 MHz T1 1 834.7B67 MHz 10.17 dBm oce Bw 13.426573427 MHz
T2 1 848.1833 MHz 10.58 dBm T2 1 B45.2133 MHz .98 dbm

L I

Cate: 13, FEB.2020 09.07.05
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

L I

Date: 13.FEB 2020 09.4128

Spectrum trum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.24 dBm| ™M1[1] 15.75 aBm)
- 624.96290 MHz - 625.54800 MHZ,
1.082517483 MHe| 2.697302697 MHZ]
(TR ~ ~~ - Té
10d o
‘u
o4 ; s
f
/ 3
-10 df
/ \
204 v
{
= - STAY Wy
N A e Wi
50 df 50 d
-6 df -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 824.9520 MHz 14,24 dBm ML 25,548 MHZ 15.75 dam
T 1 824.16014 MHz 7.41 dBm Oce Bw 1.082517483 MHz TL L 824.15135 MHz 8.64 dBm Oce Bw 2.697302697 MHz
T2 1 825.24266 MHz 9.24 dbm T2 1 826.84865 MHz 9.57 dam

L i

Middle Channel / 1.4MHz / 64QAM

Middle Channel /

3MHz / 64QAM

(=]

trum

(=]

L I

Date: 13.FEB 2020 09.46.04

pectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.14 dBm)| ™M1[1] 15.70 aBm)
0 836.60350 MHz - 835.68480 MHz
1.088111888 MHZ o 2.721278721 MHZ]
1wd : S S AW \ 10 d "- 1
. " ! 1
o 0 y T
d / 1 \
-0 -10 d f
/ \
/ \
204 20 d f x
/ \
-30 ' -30 / e
WA g =
T L N p— \
oo = — -0 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 836.6035 MHz 14,14 dBm ML L B35 6B4E MHz 15.70 dBm
TL 1 835.95014 MHz 9.65 dBm Oce Bw 1.088111688 MHz TL L 835.14535 MHz 9.64 dBm Oce Bw 2.721278721 MHz
T2 1 837.04825 MHz 7.16 dam T2 1 837.86663 MHz 8.86 dam

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

rum F i
Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 12.52 dBm| ™Il 14.20 dBm)|
20 848.12660 MHz - 846.63090 Mz
[ Oce B 1.085314685 MHZ, Oce B 2.721278721 MHZ]
104 N X_ _ . 104 Ti~ )\“m ~ v s~ T
T
K 7
0d ool !
h! i
BUE! / -10d
! p / i
/ | / \
20 d , 20 d £ -
/ / \
a0 \ 30 L A
- = B v N—— 7 —
T el i R ST Rt Yaray T
iyl 40 di
-50 d -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 848.1266 MHz 12.52 dém ML B45.6300 MHz 14.29 dBm
TL 1 847.76014 MHz 8.39 dém Oce Bw 1.085314685 MHz TL 1 B46.14535 MHz 7.89 dBm Oce Bw 2.721278721 MHZ
T2 1 943.94545 MHz 6.13 dém T2 1 846.86663 MHz .43 dbm
—

L )

Date: 13.FEB.2020 09:47.23

L I
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.26 dBm) 14.92 dBm)
- 825.37100 MHz - 828.5600 MHz
Occ B 4.495504496 MHz - 2 9.010989011 MHZ
o - Ay N < - [
10 d i el iy - |, - 10 d 7 ad
i | /
o d | ) 0 di !
|
! | {
104 -0 d s
7 \ 7
\
20 d ’f ]\ 20 d -
a0 i 30 e = e
P LS, FLWY S b f e A R
L0 1 40 d
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 825.371 MHz 13.26 dam ML EZE.5E MHz 14,32 dam
T 1 824.25225 MHz .93 dBm Oce Bw 4,495504496 MHz TL L £24,5045 MHz 9.14 dBm Oce Bw 9.010969011 MHz
T2 1 828.74775 MHz 8.29 dam T2 1 833.5155 MHz 9.02 dam
L ) - L )i ) L

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum = =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 57 dBm)| ™M1[1] 14.19 dBm)
- +100 MHzZ - 0030 MHz
1 Occ B 4.465534466 MHz ’K Occ B 9.010989011 MHZ
o A T1 - Pmammada A momal o
10d 4 AL A ] - 104 . s P
e / o / |
/ { v
/ \ |
10 df -10 o
/ \ [ \
20d # 20d
/ \ =1 ] ~
-0 { -30 = e R =
Y, NV vy Y LA
-40 dj -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 835.541 MHz 12.57 dam ML £32.003 MHz 14,19 dam
T 1 834.26224 MHz 7.24 dBm Oce Bw 4,455534456 MHz TL L B631.9645 MHz 8.93 dBm Oce Bw 9.010969011 MHz
T2 1 838.72777 MHz 7,87 dam T2 1 840.9955 MHz 8.57 dam
L U J wa L JU J L]

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ectrum s pect
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 300 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 2.44 dBm mili]
20 845.54100 MHz -
o1 Oce B 4.465534466 MHz "_'; Oce By £.001008991 MHz
wd SR S = - —1 10 di e A D e A
/ i ‘
od od
{ | \I
BUE! 1 A -10d 3
/ A { |
oo / \ o / \
/ \ Ny L
- A\ 208 = Afn
P AN T - -
oaan -40d =
-50 d -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 845.541 MHz 12.44 dBm ML B41.562 MHz 13.64 dBm
T1 1 844.26224 MHz 8.41 dBm oce Bw 4. 465534466 MHZ T1 1 839.5045 MHz 8.63 dBm oce Bw 8.991008991 MHZ
T2 1 848.72777 MHz .09 dbm T2 1 B45.4955 MHz .30 dém
— —

L I ]
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26

Lowest Channel / 15MHz / 64QAM

Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz

lo Att 30ds SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100

(@ 17k Max

MIL1] 19.79 dBm
. 826.1050 MHzZ|
= 13.486513487 MHz|

10d

0 dBm:

|
10 dBm: -

20 d8m )

A | .\ A%
Sl - e

-40 dam:

-50 dém

-60 dBm

CF B31.5 MHz 1001 pts

Marker

Type | Ref | Tre | X-value | Y-value | Function |
ML f 826.105 MHz 13.79 dam

TL 1 824.7567 MHz 8.78 dém Occ Bw 13.486513487 MHz
T2 1 838.2433 MHz 8.44 dBm

Span 30.0 MHz

Function Result

Middle Channel / 15MHz / 64QAM

a
00 GBm_ Offset 10.60 db = RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 52 dBm)|
" 830.1460 MHz
= 1 2 13.426579427 MHz
1d ? e T
/ \
0 dBm: ’ k
-10 d8m -
| |
20 dBm y .
{ \
-30 dom
ey vy A MW (= P
o W v o ]
-40 dBm
50 dgm
-6 dBm
CF B36.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 830.145 MHz 13.52 dam
T1 1 829.7867 MHz 8.27 dBm Oce Bw 13.426573427 MHz
T2 1 843.2133 MHz 8.29 dam
L L J ot

Highest Channel / 15MHz / 64QAM

Ref Level 30.00 cBm  Offset 10,80 0B & RBW 300 kHz

o At 30 de SWT  12.6 ps @ VBW  1MHz  Mode Auta FFT
SGL Count 100/100

@17k Max

MiL1] 12.59 dBm)
" 842,9990 MHz
20 P Occ Bw 13.366633367 MHz|

104 e fr_ o VN -

0 dém: /

1
, |
-10 dBm 7

\
20 dam

S30dpm 7

-40 d3m

-50 dBm

60 dBm

CF B41.5 MHz 1001 pts
Marker
Type | Ref | Trc | X-value | ¥-value | __Function
ML 1 842.958 MHz 12.53 dBm
T1 1 834.7867 MHz 7.41 dBm Occ Bw
.94 dBm

Span 30.0 MHz

Function Result |

13.366633367 MH2
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1RB

Date: 13,FEB. 2020 09:27:30

Date: 13.FEB. 2020 093425

] um L
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES , 20 chine ﬂ 5
10 dBm f \ 10 dBm z \l
ode ‘J \ 0 dem } ‘
-10 dem -10 dem——
SPURIOUS_LINE_ABS \L ﬂ
-20 dem \n\ 20 dBm
-30 dem -30 dem
-40 dBm m\ -40 dgm ]'\‘\
-50 dem /1 ~S-ABM
B 7NA W
et \\.FL-""""‘“”-“—-
ST HE 60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.96404 MHz -52.38 dém -39.38 d 547.000 MHz 849.000 MAz 100.000 kHz 848.75125 MHz 19.68 dbm -10.32 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -38.52 dém -25.52 dB 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -36.60 dBm -23.80 dB
£24.000 MHz 525000 MHz 100.000 kHz 824.25475 MHz 20.43 dBm -9.57 dB 850.000 MHz 860.000 MHz 100.000 kHz 85008491 MHz -52.58 dBm -39.58 dB
Y
I e M TN W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 13.FEB 2020 09.22:31

Date: 13.FEB.2020 09.39.24

:%:' Spec 1

Ref Level 30.00 dBm _ Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
6L Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck | SPURIGIE CLiNEKARS_ PARS

' b s s Line _$PURIDUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 dhi
10 dem /"““" ""“'\\ 10 dar-.*""“‘"“*\
0 dBi [ \ 0 de &
-10 d8m : -10 dBm
SPURIOUS_LINE_ABS ( \
-20 dem l -20 dBm
-30 dem {I Maw
-40 dem 40 dem "“*-.TM\
- W
L T
50 dbm: 50 dem
u_._f’l F—
o [N W p|

G0 ABTT -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |['Start 847.0 MAz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |

§15.000 MHz 923,000 MHz 100,000 kHz 822,96404 MHz -41.73 dém -28.73 dé 847.000 MHz 849.000 MHz 100.000 kHz 848.57143 MHz 13.08 dBm -16.92 dB

823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -41.06 dBm -28.06 dB 549,000 MH= 850.000 MHz 20.000 kHz 849,06144 MHz -33.11 dBm -20.11 dB

824.000 MHz 526,000 MHz 100.000 kHz 524,54446 MHz 13.24 dém -16.76 dB 850,000 MHz 860.000 MHz 100,000 kHz 850.01499 MHz -33.54 dbm -20.54 de

T
)i )il o

TEL : 886-3-327-3456 1 A26-23 of 51

FAX . 886-3-328-4978

Page Number



SPORTON LAB.
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Report No. : FG012201B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 13,FEB 2020 09:25:51

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
A A
10 dem [i \\ 10 dém l ,\
ode L 0 dem /
-10 dBm -10 dBm
SPURIOUS_LINE_ABS H, f
-20 dem L\k -20 dBm ﬂ
-30 dBm |1 -an dam— \
-40 dam Vi i -40 difn \
-50 dBm f ‘\P*M Bm hCT
il V1
S—
~BUHEtT 60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,96404 MHz ~51.26 dBm -38.26 05 547,000 Mz | 849,000 Mz 100,000 Kiz 348, 76653 MHZ 2012 cBm —0.65 0B
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -35.30 dém -22.30 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,01049 MHz -26.71 dBm -13.71 d8
£24.000 MHz 526000 MHz 100.000 kHz 824.24276 MHz 20.27 dem -9.53 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -47.34 dBm -34.34 dB
T
I 1 P

Date: 13.FEB. 2020 09:36:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 13.FEB 2020 09:24:11

oo Spe. n @\I
Ref Level 30.00 dBm _ Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
1 y s s Aka Line _$PURIDUS_LINE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dem / e \ 10 deny® \
0de { \ 0 dBrr/ \
-10 dBm | -10 dpm
SPURIOUS_LINE_ABS ‘ ‘ ‘I
-20 dém T -20 gém
-30 dBm IL' Bm
a0 dam - 40 dBm o
/“ ™
-50 dam — - -50 dem
I RS "\\_
5T HET 1 50 dBm —
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
815.000 MHz 923,000 MHz 100,000 kHz 822,94B805 MHz -39.40 dém -26.40 de 847.000 MHz 849,000 MHz 100.000 kHz B47.85215 MHz 12.16 dBm -17.84 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.93257 MHz -40.89 dBm -27.89 dB 549,000 MHz 850,000 MHz 20.000 kHz 840,05045 MHz -35.38 dBm -22.30 dB
824.000 MHz 826,000 MHz 100.000 kHz 824,92607 MHz 13.17 dBm -16.83 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -37.09 dBm -24.00 dB
!
J il | L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 13.FEB. 2020 09°44:57

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm /.\l 10 dBm (ﬂ\
ode t \\ 0 dem ‘
-10 dem -10 dem—
SPURIOUS_LINE_ABS \ }
-20 dem | 20 dBm }‘
-30 dBm L"‘ -30 dém
f
40 dBm i L 40 dem]
AR AW oA
-50 dem Y m
I e ™ N
~eoTheT -60 dem —— -
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,00600 MAz -52.35 dem -30.35 06 847.000 MHZ 840,000 M2 100 000 kHz e e 18,00 dbm _uml
523.000 MH2 | B4.000 MHz 20.000 kiz £23,99550 MHz -35.13 dbm -22.19 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00150 MHz -36.06 dBm -23.06 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.23876 MHz 19.05 dém ~10.95 di 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -52.58 dBm -39.98 dB
Y
I 1 P

Date: 13.FEB. 2020 094914

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 13.FEB.2020 094318

o] Spe n :%:'
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GliNEKARS_ PAES
i 1 3 3 ABS Line SPURIDUS _LINE_ABS. PAKS
20 ghine _BPURIOUS |INE_ABS J L
10 dém [‘ \ 10 dBr‘; _\
0de } ! 0 dBrr}l 1
|
| |
-10 dem - } -10 dbm
SPURIOUS_LINE_ABS ‘ 1 |
-20 dem { B 20 dBm !
-30 dem 30 gBm
-40 dBm ﬂrélﬂm
g -
50 dam ﬁ‘.‘"""f 50 dem \.,.r — -
I I | —
<50 e 60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
£15.000 MHz 823,000 MHz 100,000 kHz 822,88412 MHz -43.52 dBm -30.52 d& 547.000 MHz 849.000 MHz 100.000 kHz 848.65335 MHz 10.07 dBm -19.93 dB
£23.000 MHz 924,000 MHz 20.000 kHz 823.59850 MHz -44.69 dBm -31.65 d& 949.000 MHz 850.000 MHz 20.000 kHz 849,02048 MHz -40.92 dBm -27.92 dB
5824.000 MHz £26.000 MHz 100.000 kHz §24.32667 MHz 11.31 d8m -18.55 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -44.36 dBm -31.36 dB
Y
Il 1 | P

Date: 13.FEB.2020 09.50:54
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

13.FEB

Date:

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHEGHEEKADS PABS
. . x ABS Li SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PAES (‘\ 20 chine 5
10 dBm ’ il 10 dBm ’ !
ode 0 dem i
j |
-10 dem -10 dBm |
SPURIOUS_LINE_ABS )
-20 dem 20 dBm J
-30 dem /J ‘\J\‘ -30 dem 7 \
-40 dBm # ~40 dBm I,!fl{‘l
-50 dBm / e | (L nJ.pl‘ \
! TR —fy! e 1
_ LA N -
+60 dam -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency |  Powerabs | Alimit
815.000 MHz 823.000 MHz 100.000 kHz 92297203 MHz -53.21 dém -40.21 d& 546.000 MHz 849.000 MAz 100.000 kHz 848.74376 MHz 20.16 dBm ~9.84 db
923.000 Mrz | 824.000 Mhz 30.000 kHz £23,99850 MHz -21.58 dém -8.58 dB 849,000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -21.54 dBm -5.54 dB
524000 MHz 527000 MHz 100.000 kHz 824.27123 MHz 19.95 dBm -10.05 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -52.84 dBm -39.84 dB
T — —
) [ i )
Date: 13.FEB.2020 08:55:44

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

===
(G ) )| Spectram (=)
Ref Level 30.00 dBm _ Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PABS
1 b 5 5 3 Line _$PURIOUS, NE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dBm e -\ ke
ode f’ dem :‘
|
-10 dBm : -10 dBm. -
SPURIOUS_LINE_ABS f i
20 dBm l -20 dBm l
-30 dBm -30 dBm
/ \"'\J‘ -
-40 dBm 40 dBm
50 dem - -50 dBm [~
S RS Pty R
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | powerabs | alimit |
§15.000 MHz 523,000 MHz 100,000 kHz 522,82018 MHz -43.33 deém -30.33 d& 546.000 MHz 849.000 MHz 100.000 kHz 847,52997 MHz .80 dBm -21.20 dB
823.000 MHz 824,000 MHz 30.000 kHz 823,99850 MH2 -28.15 dBm -16.15 dB 949,000 MHz 850.000 MHz | 30.000 kHz £49,00050 MHz -27.60 dBm -14.60 dB
824.000 MHz 827,000 MHz 100.000 kHz 82472977 MHz .48 dBm -20.52 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,11489 MHz -32.55 dBm -19.55 dB
i - —
i il i
Date: 13.FEB.2020 08:52:56
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

P

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

Sp

um

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGNIECHHEKABS PABS
¥ . . AKS Line NE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS {\ 20 b
10 dBm [‘ l 10 dBm :
0ds } 0 dem |
-10 dBm ‘ -10 dBm
SPURIOUS_LINE_ABS l\
-20 dBm - -20 dBm
.30 dem J’ wl -30 dBm \
-40 dam / “% -40 dem \
-50 dBm ¥ | k w&?ﬂyl )
nun "““"L/’ e L 4 R
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency |  Powerabs | Alimit
815.000 MHz 923,000 MHz 100,000 kHz 821,70229 MHz -49.66 dBém -36.66 d& 846.000 MHz 849.000 MHz 100.000 kHz 848,77373 MHz 20.22 dBm -9.78 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.99650 MHz -21.20 dBm -8.20 dB 549,000 MHz 850,000 MHz 20.000 kHz 849,00150 MHz -19.93 dBm -6.93 dB
824.000 MHz 827.000 MHz 100.000 kHz 82421120 MHz 20.41 dBm -9.59 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -46.96 dbm -33.96 dB
T vy —
) [ i )
Date: 13.FEB.2020 08:54:48 Date: 13.FEB
Lowest Band Edge / Full RB Highest Band Edge / Full RB
===
um ol Spe n m
Ref Level 30.00 dBm _ Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PABS
1 y s s Aka Line _$PURIOUS NE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dem F,WWMM‘ 0gem . ——y
ods } 4 dBm i
-10 dém I -10 dBm -
SPURIOUS_LINE_ABS f l
20 dBm l -20 dBm l
.30 dem / -30 dBm w
-40 dBm — M'L’ 40 dBm
I — o R
-50 dem: v -50 dem:
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | PowerAbs |  aAimit Rangelow | RangeUp | RBW | Frequency | powerabs | alimit |
815.000 MHz 923,000 MHz 100,000 kHz 822,81219 MHz -39.39 dém -26.39 de 846.000 MHz 849.000 MHz 100.000 kHz B846.47203 MHz 8.50 dBm -21.50 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -28.77 dBm -15.77 dB 549,000 MHz 850.000 MHz | 30.000 kHz 840,00050 MHz -28.33 dBm -15.33 dB
824.000 MHz 827,000 MHz 100.000 kHz 825,27522 MHz 9.09 dBrm -20.91 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,15485 MHz -33.41 dBm -20.41 dB
- : = - =
Date: 13.FEB.2020 08:53:52
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

pectrum =] se um
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr
Limit §heck PARS | SPURIGHE CHnEKABS PARS
s . : AKS Line NE_ABS PABS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm n" 10 dém
ode { l\ 0 dBm
-10 dém -10 dem
SPURIOUS_LINE_ABS L
-20 dem -20 dim
-30 dBm ] \\ -30 dem \
40 dBm / \“\h 40 dem
L \
-50 dBm -50 dem
y LA
IO ey L gy \\l‘w-._.h___
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 827.0 MHz_| |[Start 846.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | poweraAbs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -52.60 d&m -39.60 d& 546.000 MHz 849,000 MHz 100.000 kHz 848,75874 MHz 18.20 dBm -11.71 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -24.25 dBm -11.25 d8 949.000 MHz 850,000 MHz 30.000 kHz 849,00150 MHz -25.45 dBm -12.45 dB
824.000 MHz 827.000 MHz 100.000 kHz B24.26224 MHz 18.86 dBm ~11.14 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -53.20 dbm -40.20 dBb
]—r . = —
i 2
Date: 13.FEB.2020 08: Date: 13.FEB
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
um = || spe n v
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHEGHBEKARS_ PABS
i B 3 3 ABS Line _$PURIOUS NE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 ok
10 dem 10 dBm:
[prmM’vwW o e
0 dB | dBm: \
-10 dém | \ 10 dem .
SPURIOUS_LINE_ABS ] \l
-20 dem l -20 dBm }
-30 dBm r -30 dem \
40 dBm 40 dem »
P e f p—
-50 dem — 50 dem e
I N IR Py e
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 827.0 MHz_| |[Start 846.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __powerabs | alimit |
£15.000 MRz 523,000 MHz 100,000 kHz 522,85215 Mhz -43.53 dem -30.53 06 '846.000 MHz 849,000 MHZ 100,000 kHz 84603526 MHz 5.03 dbm 23.97 db
£23.000 MHz 824.000 MHz 30.000 kHz 82399850 MHz -32.05 dBm -19.05 dB 949.000 MHz 850.000 MHz | 30.000 kHz 84900250 MHz -32.43 dBm -19.43 de
5824.000 MHz 827,000 MHz 100.000 kHz 825,85065 MHz 7.50 dm -22.50 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.01459 MHz -39.08 dBm -26.08 db
]" T - —
)i ]
Date: 13.FEB.2020 08:1%:49

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26-28 of 51



seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
Line _$PURIOUS_| INE_ABS PABS 20 dhim ”

20 dbm ﬂ
10 dBm 10dBm

[
o0ds / \ 0 dem {
-10 dém H \‘ -10 dem j \\
T L il
30 dBm ,l Il l'

|
o [ N J
A NN AN SR

1
— TS ] ([ R N
(RIS SR, |
-60 dBm 60 dem —
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -52.50 dém -40.50 de '844.000 MHz 849.000 MHz 100.000 kHz 848,67283 MHz 20.63 dBm -9.37 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.99650 MHz -25.73 dBm -12.73 dB 543,000 MHz 850.000 MHz 50.000 kHz 849,00050 MHz -23.95 dBm -10.95 dB
824.000 MHz 829,000 MHz 100.000 kHz 82432218 MHz 20.06 dBm -9.94 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,04496 MHz -53.04 dbm -40.04 db
—
) J [ i )

Date: 13.FEB.2020 09:12:01 Date: 13.FEB 2020 D& 38:07

Lowest Band Edge / Full RB Highest Band Edge / Full RB

m
um = Spe n v
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PARS
i B 3 3 3 Line _$PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 ok
10 dBm 10 dBm
f,,,,, R Y P, PO ..M,MA,\L r—:«kn,uwd-mz%lr,,y\_w
0 dei | 1 quam
|
-10 d8m f 10 dem
SPURIOUS_LINE_ABS f \ \
“20 dem f 20 dBm \
-30 dBm r -30 dem x
-0 dem -40 dem —
) _,_MW%
50 e e 50 dem
-60 dBm -60 dem:
Start 815.0 MHz 3003 pts stop 829.0 MHz_| ([ Start sa4.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |__Powerabs | alimit |
§15.000 MHz 923.000 MHz 100.000 kHz 921.35764 MHz -41.48 dem -28.48 d& 544.000 MHz 849,000 MAz 100.000 kHz H44.70675 MHz 721 dBm —22.79 db
£23.000 MHz 824.000 MHz 50.000 kHz 82399850 MHz -32.64 dBm -19.64 dB 949.000 MHz 850.000 MHz 50.000 kHz 849,00350 MHz -30.27 dBm -17.27 d8
824.000 MHz £29.000 MHz 100.000 kHz £27.16434 MHz 7.45 dém -22.54 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -33.68 dBm -20.68 dB
T
)i e ) | o
Pates LREER.E0Z0 D:00e1S Dete: 13.FEB.2020 08.40:52
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26 / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

um

um =] se

Ref Level 30.00 dém  Offset 10.80 dg Mode Auto Sweep

P

Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
Line _$PURIOUS_| INE_ABS PABS Line _§PURIOUS_LINE_ABS PABS
20 dim ,\ 20 dém :
/
10 dBm ‘lf | 10 dBm [

ode ! 1 0 dBm ‘
| [

-10 dem: { -10 dBm:
a i
+

SPURIOUS_LINE_ABS
-20 dBm I \

-20 dem

-30 dem i
-40 dBm / '\]Jllj‘w 40 dBm [LJ” \\j\
50 dam M R v w“u\wlw fo\uMw }HW jj Jw,‘u. o I Iu' SN

80 dém 50 derm

-30 dBm /

Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

§15.000 MHz 923.000 MHz 100.000 kHz 520.58242 MHz -50.58 dem -37.58 db 544.000 MHZ '849.000 MAZ 100.000 kHz 948.65285 MHZ 20,39 dBm o AL dE
£23.000 MHz 824,000 MHz 50.000 khz 823,99550 MHz -24.96 dBm -11.96 d8 949.000 MHz 850,000 MHz 50.000 kHz 849,00150 MHz -23.21 dBm -10.21 d8
824.000 MHz £29.000 MHz 100.000 kHz 624.34216 MHz 20.53 dim -9.47 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -46.32 dbm -33.32 dB
—
T
) [ i )

Dats: 13.FEB.2020 09:11:05 Date: 13.FEB 2020 0&39:02

Lowest Band Edge / Full RB Highest Band Edge / Full RB

o
um o=l spe n v
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHEGLNEKARS_ PARS
i 3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_LINE_ABS ] 20 dkine s
10 dBm 10 dBm
et P 2 ot R R e
0 dBy ‘l’ 1 dem:
-10 dem I’ H [l 10 dom
SPURIOUS_LINE_ABS J \
-20 dem I 20 dBm L\
-30 dem } -30 dBm 1
-40 dem -40 dBm
P Toeprinnd’
-50 dem— -50 dem
.
-60 dBm -60 dBm:
Start 815.0 MHz 3003 pts stop 829.0 MHz_| ([ Start sa4.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |__Powerabs | alimit |
£15.000 MRz 523,000 MHz 100,000 kHz 522,42857 Mhz -30,39 dm -27.30 06 844000 MHz 849,000 MHZ 100,000 kHz 84500150 MHz 5 64 dbm ~23.16 dB
£23.000 MHz 824.000 MHz 50.000 kHz 82399550 MHz -32.81 dBém -19.81 dB 949.000 MHz 850.000 MHz 50.000 kHz 849,00350 MHz -31.28 dBm -18.28 d8
5824.000 MHz 829.000 MHz 100.000 kHz 826,75475 MHz 5.72 dém -23.28 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.08452 MHz -34.11 dBm -21.11 dB
Y
)i e ) | o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

: 13.FEB.2020 08:

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PASS 20 dkine s
A f
10 dBm | \ 10dBm J
ode / ‘ 0 dBm ]‘ 1
-10 dem i | -10 dem ‘
SPURIOUS_LINE_ABS r \ j \
-20 derm 1 : 20 dem f J
-30 dam j -30 dem /H \
-40 dBm f “\‘q -40 dBm ‘
n A
-50 dBm -50 dem
g i
| e R AP - Y
-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  aAlimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -53.02 dém -40.02 d& S44 500 MIZ | 845.000 W2 100.000 kHz 51666785 Tz 17.71 dBm -12WI
523.000 MH2 | 694,000 MHz £0.000 kHz £23,99750 MHz ~27.53 dbm -14.59 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00150 MHz -27.28 dBm -14.28 dB
824.000 MHz £29.000 MHz 100.000 kHz 824.33217 MHz 19.57 dém -10.33 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -53.52 dbm -20.52 dB
il T = —
J1 "

13.FEB

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
um == | Spe n -
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ PAES
i 1 3 3 3 Line SPURIOUS_LINE_ABS. PAKS
20 ghine _BPURIOUS |INE_ABS J L
10 dBm 10 dBm
e A R T
o b P \] — St o
-10 dem [ M o s
SPURIOUS_LINE_ABS ( 1
“20 dem 7 1 20 dem \
-30 dem }J 30 dem J
-40 dem 40 dem {
- i o
e B “\-—-«_“\-\‘
-50 dam —— -50 dem
B B -
=60 cBm; -60 dem: —
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit |
£15.000 MHz 823,000 MHz 100,000 kHz 822,51648 MHz -42.92 dém -29.92 d& 544.000 MHz 849.000 MHz 100.000 kHz 846,25524 MHz 4.14 dBm -25.86 dB
£23.000 MHz 924.000 MHz 50.000 kHz 823.99950 MHz -34.88 dém -21.88 dB 949.000 MHz 850.000 MHz | 50.000 kHz 849,00050 MHz -35.51 dBm -22.51 dB
5824.000 MHz £29.000 MHz 100.000 kHz 82571079 MHz 5.16 dBm -24.84 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -39.85 dBm -26.85 dB
—
Il ] - | o
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26 / 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PARS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20 dhim

I
10 dBm

10dBm /‘ \
‘ 0 dem

0 dB

-10 dem -10 dBm :
SPURIOUS_LINE_ABS r L r I
-20 dem T 20 dBm ’J L\
-30 dBm }’ \'L -30 dem {

d
-40 dam it [

4

v 40 dem !
=0 dam / w\”\v e f'(\“u M S0 cem—| f,\,, i \
o~ ____‘_.--r—"/ Mot lﬂ‘m N«,/J A PN (WP, b v \‘H

=50 dBT -60 dBm:

Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 822,98002 MHz -54.03 d&m -41.63 d& 839.000 MHz 849,000 MHz 100.000 kHz 548,42557 MHz 19.50 dBm -10.50 dB
823.000 MHz 824,000 MHz 100.000 kHz 82399451 MHz -34.49 dBm -21.45 dB 543,000 MHz 850,000 MHz 100.000 kHz 849,00050 MHz -34.45 dBm -21.45 dB
824.000 MHz 834,000 MHz 100.000 kHz 82461430 MHz 20.16 dBm -9.94 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,04496 MHz -54.51 dBm -41.51 dB

]" 1

Date: 13.FEB. 2020 08:47:09

i

Date: 13.FEB.2020 08:53:18

Lowest Band Edge / Full RB Highest Band Edge / Full RB

x| Spe n :%:'
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ PAES
i 1 3 3 3 Line SPURIOUS_LINE_ABS. PAKS
20 ghine _BPURIOUS |INE_ABS 20 ghiD
10 dBm 10 dBm
e M T R T Ty o e WM'M‘F‘WWW.WP-\
ode \ p
1 [
-10 dem ‘ \ -10 dem l
SPURIOUS_LINE_ABS l \ l
-20 dem [} [\ 30 dBm ¢
-30 dem A~ q\
-40 dem gt 40 dem ~
=50 dam -50 dem
-60 dBm 60 dem _\\"’“—
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
£15.000 MAz 523,000 MHZ 100,000 kAz 522,06404 MRz -38.17 dem -25.17 06 '839.000 MHz 545000 Mz 100,000 kiz B43.75025 WG 457 oo —2r.49 1B
£23.000 MHz 924,000 MHz 100.000 kHz 823.99750 MHz -32.73 dém -19.73 d8 949.000 MHz 850.000 MHz 100.000 kHz 849,01148 MHz -32.45 dBm -19.45 dB
5824.000 MHz £34.000 MHz 100.000 kHz §27.68132 MHz 4.81 dBm -25.15 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -36.55 dBm -23.55 dB
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